RESOLUTION NO. 4292

A RESOLUTION ADOPTING A METHODOLOGY FOR THE DEVELOPMENT OF SYSTEM
DEVELOPMENT CHARGES FOR THE SANITARY SEWER SYSTEM AND REPEALING EXHIBIT B,
THE SANITARY SEWER SYSTEM PORTION OF RESOLUTION 3287 (A RESOLUTION ADOPTING
METHODOLOGIES FOR THE DEVELOPMENT OF SYSTEM DEVELOPMENT CHARGES FOR THE
SANITARY SEWER AND WATER SYSTEMS).

WHEREAS, the Council of the City of Albany has duly adopted Ordinance No. 5306 declaring their intent
to comply with the provisions of ORS 223.207 through 223.208 and 223.297 through 223.314, an ordinance
regarding System Development Charges; and

WHEREAS, the Mayor's Wastewater Task Force reviewed the needs of the City's wastewater system as
presented in the 1998 Wastewater Facility Plan prepared by CH2M Hill; and
[...]
these unit costs to each customer classification results in all new Millersburg customers being charged
uniformly based on their use of the system and on the same system-wide unit costs of available capacity.

SDC METHODOLOGY (June 14, 2000) G:\Legal\Sdc\2000 Sewer SDC Methodology.doc Page 15 of 18




Step 3: SDC-R & SDC-I Unit Costs of Capacity for Millersburg

Dry Weather | Wet Weather| .. ;. - |- REEAAEY PUR AR
Flow -~ Flow.: .= BOD :l.” TSS::|[ «. Total
Units mgd ' mgd (a) = Ibs/day(b) Ibs/day (b)
Available Reserve Capacity (SDC-R) $164,553 $0  $100,370 $276,394 $541,317

Additional Future Capacity (SDC-I) "~ - $2,096,422  $7,751,478  $7,384,011 $7,212,460 $24,444,371

l‘?A}ql ‘/t i e w,,,».&l & W2 e i i Z i 22 .%«w‘ R 5 R S i G ’ . . .’ A P b ' 3
Capacity 10.89 52.48 17,188 16,035

Less Existing Demand (c) (6.59) (40.34) (10,763) (10,041)
Additional Capacity 43 12.1 6,425 5,994

Unit Costs for Millersburg: ",
Available Capacity SDC-R (June 1998)

Additional Capacity SDC -1 (June 1998) $487.767 $638.507 $1,149 $1,203
Additional Capacity SDC-I (c) $507,277 $664,048 51,195 $1,251

Notes:
(a) Wet weather peak instantaneous flow
(b) Wet weather maximum month
(¢) Unit costs are updated to base ENR Index 7020

Step 4—Determine Base SDC-R and SDC-I for Millersburg

In this portion of the SDC methodology the unit costs of capacity are applied to Millersburg's capacity
requirement or system demand. Millersburg's future capacity requirement describes their projected system
demand between 1999 and 2020 assumed in the development of the Albany Wastewater Facility Plan. For
example, Millersburg’s assumed dry weather flow for 2020 is 1.25 mgd and for 1999 is 0.32 mgd so their
future capacity requirement for dry weather flow is 0.93 mgd (see Table D-7 in the City of Albany
Wastewater Facility Plan (CH2M-Hill, 1998)).

The base SDC is a product of Millersburg's capacity requirement and their unit costs of capacity. The base
SDC-R and unadjusted SDC-I for Millersburg are shown in the table below.

SDC METHODOLOGY (June 14, 2000) G:\Legal\Sdc\2000 Sewer SDC Methodology.doc Page 16 of 18

A7 e A TR SO A 408 1



Step 4: Base SDC-R & SDC-I Calculation for Millersburg

Dry Weather | Wet Weather | P
mgd mgd (a) - Ibs/day (b) Ibs/day (b)

Unit Costs for Millersburg

jjj‘g: ‘“ g ,»wa; ARG QT g Ww {8
Additional Capacity SDC-I (c) $507,277 $1,251
Capacity Requirements
Millersburg's Capacity Requirement 0.93 3.47 807.00 -753.80
Reimbursement Base and Unadjusted Improvement Base Total

7,030,

nadjusted Improvement Base $471,768  $2,301,580  $964,493  $943.345 854,681,195

Notes:
(a) Wet weather peak instantaneous flow
(b) Wet weather maximum month
(c) Unit costs updated to base ENR Index 7020

Debt Service Credit Adjustment for Millersburg's SDC-1

Since future debt-financed facilities are included in the cost basis, a debt service credit is needed to
appropriately credit customers for future debt service payments made through sewer rates. This debt service
credit is necessary to avoid double-charging new customers -- first through the SDC that recovers a new
customer’s portion of capital improvement costs associated with planned facilities, and again through rates
that include amortization of capital costs associated with the same facilities. A sewer bond is scheduled for
2007 for treatment plant upgrades and all collection system improvements will be funded with cash. Because
the debt is related to treatment improvements and not collection improvements, Millersburg's debt service
credit adjustment will be determined in the same manner as Albany's debt service credit.

A credit equal to the present value of expected debt service costs is calculated and deducted from the sewer
improvement fee. The amount of the credit varies based on timing of a given bond sale and the date that a
new customer connects to the system. Because the debt service credit varies each year, the Mayor's
Wastewater Task Force determined that a five-year average debt service credit should be used. This five-
year average debt service credit per domestic-strength EDU over the next five years is $381. The SDC credit
will need to be recalculated in July 2005 to reflect current bonded debt and the projected value of future debt
service at that time.

Because Millersburg customers are not charged individual SDCs as they connect, Millersburg's SDC is
calculated as a lump sum. Therefore, the debt service credit must also be calculated as a lump sum. The
debt service credit for Millersburg is determined by multiplying the residential debt service credit
($381/EDU) by a factor that considers Millersburg's demand on the system. Since the entire debt is
treatment related, Millersburg benefits from the credit in proportion to their planned demand for additional
treatment capacity.

For example, Millersburg's dry weather flow demand is 0.93 mgd and the dry weather flow demand of an
EDU is 0.00042, so Millersburg demand represents 2,214 EDUs. Since 12% of the future improvement cost
is related to dry weather flow, Millersburg's dry weather flow share of the debt service credit would be 12%
of $381 or $46. Millersburg's total debt service credit for dry weather flow related treatment costs would be
$46 times 2,214 EDU or $101,311. Adding the dry weather, wet weather, BOD, and TSS debt service
credits results in the total debt service credit for Millersburg ($1,330,662).

SDC METHODOLOGY (June 14, 2000) G:\Legal\Sdc\2000 Sewer SDC Methodology.doc Page 17 of 18




Debt Service Credit Calculation for Millersburg

Dry Weather | Wet Weather |- : < ) .
Flow = |~ Flow: | ' BOD - TSS | Total .
mgd mgd(a) - Ibs/day(b) Ibs/day (b)
Millersburg's EDUs by specific parameter
Millersburg's Capacity Requirement 0.93 3.47 807.00 753.80
Residential Capacity Requirement 0.00042 0.00069 0.35700 0.37000
DUs:.: .~ 2214° . it 5038 = 2261 G. in 2,037
Debt Service Credit by specific parameter
Debt Service Credit $381 $381 $381 $381
Improvement Allocation Percentages 12.01% 46.22% 21.13% 20.64% 100%,
Millersburg's Debt Service Credit
Millersburg's EDUs by parameter 2,214.29 5,037.79 2,260.50 2,037.30
Debt Service Credit by parameter $46 $176 $81 $79 $381
§ 101311 § 887,149 § 181,991 §$ 160210 § 1.330,662

COMBINED SDC FEE SCHEDULE FOR THE CITY OF MILLERSBURG

Step 5—Combined SDC Fee Schedule for Millersburg

The combined SDC fee schedule for Millersburg is shown below including the debt service credit
adjustment. The intergovernmental sanitary sewer service agreement between Albany and Millersburg states
that "Albany and Millersburg agree to share in future capital projects based on the degree of benefit each
community receives and to enter into good faith negotiations as cost and level of service decisions are made."

Step 5: Combined Base SDC

Reimbursement Improvement Total
Base Less Credit " Net
City of Millersburg's SDC $86,291 $4,681,195 $1,330,662 $3,350,533  $3,436,824

The intergovernmental sanitary sewer service agreement between Albany and Millersburg states that
"Albany and Millersburg agree to share in future capital projects based on the degree of benefit each
community receives and to enter into good faith negotiations as cost and level of service decisions are made."
The communities will meet to negotiate a payment plan that recognizes Millersburg's future system demand
and ensures Millersburg's equitable contribution towards future treatment-related costs. The negotiated
payment plan will be incorporated into the Intergovernmental Sanitary Sewer Service Agreement between
the City of Albany and the City of Millersburg.

The above total SDC fee for Millersburg is based on unit costs for the Wastewater Treatment Plant's existing
and future available capacity and the City of Millersburg's projected demand for a share of that capacity.
Collecting the SDC fee and timing in relationship to actual increases in demand will be discussed with
Millersburg as we begin negotiations to update our service agreement. Although unit costs for treatment
plant capacity are not expected to change, the total SDC fee may be greater or less than estimated above
depending on how much treatment plant capacity Millersburg expects to need by 2020.

SDC METHODOLOGY (June 14, 2000) G:\Legal\Sdc\2000 Sewer SDC Methodology.doc Page 18 of 18

4 s i NS M S ——



APPENDIX A
SDC-I Eligible Collection & Treatment Projects

1
| Approx 8-inch
Diameter| Length Total Project| Equivalent SDC-1
Pipe Extension Project Location (inches) | (feet) | Cost per Foot| Cost (a) | Cost ($109/ft)  Eligible Cost
[E1 |Springhill Drive _ |Hickory Road to 700 feet N of Country Club Lane 15 7,100 $205 | $1,450,000 $770,000]  $680,000
E2 |Ellingson Road R/R tracks to Lochner Road N 10 3,620 $137 $490,000)  $390,000)  $100,000
E3 Columbus Street __|Columbus Street Lift Station to city limits 15 | 780 $205 $160,000 $80,000 $70,000
E4 |Columbus Street City limits to 7-Mile Lane | 10 650 | $137 | _ $90,000)  $70,000]  $20,000
E5 |Mennonite Home Columbus Street to 54th Avenue .10 520 | 8137 __$70,000{  $60,000/  $10,000
E5 |Grand Prairie Road Waverly Drive to Interstate-5 ) ) 12 2,470 $164 $410,000 $270,000;,  $140,000
E7 |21st Avenue Shortridge Street to Rye Street 121 2,730 3288 I $790,000 $300,000]  $490,000
E3 |21st Avenue .Rye Street to Three Lakes Road 18 | 78 } $245 | $190,000 V__R$§JL0>Q(A)7 ~$110,000]
EL Le)@ELorL Street  |21st Avenue to 25th Avenue 12 1,040 $164 ~ $170,000 $110,000]  $60,000
E10|Three Lakes Road | 21st Avenue to 90 degree bend L 18 12 470 | $245 |  $610,000)  $270,000]  $340,000
|E L1 Three Lakes Road 90 degree bend to Grand Prairie Road 2,200 $205 $450,000 $240,000 $210,000
E |2 Charlotte to Bernard | Charlotte Street to east end of Bernard Avenue 5850 | 3205 $1,200,000 $640,000  $560,000
E (3[Price to Scravel __ [Price Road to Scravel Hill Road 177050 $le4 | $1,160,000]  $770,000] _ $390,000
Ei4 Highway 20 650 feet E of Timber Street to Scravel Hill Road | 5,630 3164 I $920,000] $610,000  $310,000
$8,160,000  $4,670,000 $3,490,000
T \ T Growth
Total Project| Allocation SDC-1
Plpe Replacement Project Location - . ‘ Cost (a) Percentage Jﬂgible Cost
1 |Riverfront Interceptor | Downstream of Baker St. to Geary St. $5,500,000 32% $1,757.250
) |Riverfront Interceptor | Calapooia St.to downstream of Baker St. | i | 81,100,000  32% |  $352,000
R3 |Calapooia Interceptor | Upstream of Maple St. to 12th Ave. ) I | 81,600,000  42% __$672,000
Cox Creek Interceptor |Heatherdale Mobile Village to Salem Ave. - $1,900 000 71% $1,349,000
5 28thAve.  IDownstream of Geary to Upstream of Jackson e S 8500, ooo{ 5% $25,000
R(i_L47th Ave. |West of Columbus to Columbus \ b l $600,000 69% | $414,000
'_Knox Butte Rd. 1400’ E of Clover Ridge Rd to Century Dr. Pump Sta o $1w 100, 000 - 79% | $869,000
R& PriceRoad ___ |Santiam Hwy. to Bain St. ) B $1 900,000 80% $1,520,000
514,200,000 $6,958,000
l ‘ 5 [ Growth
! Total Project Allocation SDC-1
Pump Stations (Upgrades & New) I _ | Cost(a) | Percentage !Eligible Cost
Pl 'Oak Creek B | $500,000] 100% |  $500,000
P2 [34th Avenue ) . - ] ) ~$900,000 14% $126,000|
P3 |Charlotte Street ~$100,000 5%  $59,000]
P4_[Maple Street ___ $800,000( _ 100% | $800,000
P5 |Thomton Lake ~ $200,0000  100% $200,000
P6 |Columbus Street | $600,000. 100% $600, 000
P7 [Springhill Drive __ | $300,000]  100% | 300,000
$3,400,000 $2,585,000
I ’ Total ’ Growth
Project Cost’' Allocation SDC-1
Treatment Plant Improvements (to 2020) ~ . Project Cost (a) ; Percentage |Eligible Cost
[Headworks i T T |7s8300000)  33% | $2935000
| Influent Pumping T T ssa0000] T 30%] o
Screening o $2,400,000 - 45%: N
Grit Removal & Primary Influent Flow Split $1,300,000 25%
Primary Clarifiers & Sludge Pumping 1 T T $6,900000°  $6,900,0000  48% _bﬁ» 312, 000)
Secondary Treatment o ] $22,700,000 40% $9,169,000
| | AecrationBasins | ] ~ ' $3,600.000 - 4%
| | Secondary Clarifiers & RAS/WAS B |l | $11,800,000] o _ A5%|
JT'Chmnnauon - - $6,300,000 as%
New outfall/diffuser & upgrade existing | | 31,000,000 - ) 0%
|Solids Handling ) "$8,600,000 64% . 85,520,000
| | DAFthickening | _ o - _4_; | s3o0000, o 4%
Anaerobic digestion . A 83,100,000 ‘L‘f 100%)
| Biosolids Facility I " 85.200,000] a0
| Miscellaneous Plant Control & Ele Electncal N $2,100,0000  46% | $975,000
L _ Plant w water system | o I _ §s600000 3%
Septage receiving and storage N $500,0001 8 -
| Shop/controlvoom | 000000000000 _%600000  50%|
| | Electrical and 1&C ‘ $500,000] \
549,100,000 _$49,100,000 45% $21,911,000

Source: City of Albany Wastewater Facility Plan (1998 CH2M Hill)
(a) Project costs include 25% contingency and 30% ELA and are rounded

G:/lIsewer/rates00-01/2000 SDC-| Eligible Projects Appendix A.xls
For SANITARY SEWER SDC METHODOLOGY (June 14, 2000) Page A1of A3




Broadway St.

—
L
B
\\
|
u!
3]
:
§ 3 g
L f
: |
s }
- b
G ey o
Gibson Hill Ra. ! g 8" /
| w By
\
b w
. s
z Springhill Drive ¥ _/
Y Lit-Station
5
Thornton Lake b3 @]
Lift Station g
i S b
Y U 3 1s2
" North Albany
Lift Station
: o
- P o 8" B va
uS Higmay 0. @) oi:;:;'.sw
Maple Strest
Overflow
!
!
B
: 1

Queen Street
Lift Station

LS5
/ Umatilia
i Lift Station

City Limits ,
i
LS 1
WWTP
Geary Street Lift Station
Overfiow

$DCA Eligible Mainlines

/A Pipeiina Extension Ovarsizing
/N Pioeiina Repiacement Oversizing
Not Eligible

SDCH Eligibie Lit Stations
A Pump Stavon Oversizing (Future Pump Station)

A Pume Station Oversizing (Existing Pump Station)
A NotEigible

@y Future Ovarfiow

@ Exsting Overiow
(O Line Size Change
/\/ Existing Marnling

Urban Growth Boundary

Ls 10
14th & Oak S
Lift Statio

Lss
34th Ave.
LIft Station

SDC - | Eligible
Collection System Projects

Attachment A-1

<pete> d/av_projects_¥ss_msuplanisdc_i_projects.apr

1020 o 108 .

/ .
/ LS6 8

/ Oak Creek

/ Lift Station

/
/
/
LS 7
College Green
Lift Station
City of Albany, Oregon

34th Ave.

LS9
Marion Street
Lift Station

~—
A0 |
@ L " st I
& - Columbus Street i
B0 _ i Lift Station J!
. 5
- " |
A e
s e [/
» Ellingson Rd, i E
w o
3 |
: 2 R
E wi H )
) ] :
= 3 i
£ 3 |
3 o ‘

Interstate 5§

Sanitary Sewer SDC Methodology (June 14, 2000)

Page A2 of A3




LS 14
Charlotte Street
Lift Station

A
Geary Street - ’ »
Overflow = ™

t4th & Oak St
Lift Statior|

LS 11
Lawndale
Lift Station
(To Be Abandoned)

SOCH Eligible Maintines

/\/ Posiios Extension Oversizing
/\/ Pinslice Repiacernent Oversizing
Not Eligible

Interstate 5

’ SDC- Eligible Lift Statlons

E

A Pump Stalion Oversizing (Existing Pump Station)
’ , A Not Eligible

{ ’ A\ Pump Stalion Oversizing (Futre Pump Station)

10"

LE”T LS9 Y | - , oo ___iseoyyisi @ Futwo Overtiow
- Columbus Street ’ CE————a
 Lift Station @ Exsting Ovediow

Q) Line Size Change
N/ Existing Mainiine

K
10

8" L Wrban Growth Boundary

City Linmits.

[~
Ellingson Rd.

City of Albany, Oregon
SDC - | Eligible
Collection System Projects

Attachment A-2

<pota> d:/av_projects_¥ss_msbplansdc_|_projects apr

Columbys St.

Sunitary Sewer SDC Methodology (June 14, 2000) Page A of A3




